AVSPARE.COM
parts catalog

315-4716 CONTROL GP-TRANSMISSION HYD S/N A4C1-UP PART OF 315-4723 TRANSMISSION AR 623H WHEEL TRACTOR



WHEEL TRACTOR
623H WHEEL TRACTOR DBF
623H Wheel Tractor Scraper DBF00001-UP (MACHINE) POWERED BY C13 Engine SEBP5082 623H DBF   (2011)

POWER TRAIN

CONTROL GP-TRANSMISSION HYD
CONTROL GP-TRANSMISSION HYD
315-4716 CONTROL GP-TRANSMISSION HYD
i04369000 SEBP5082
  For full view, you need register

Parts for your 623H WHEEL TRACTOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 1P-3230 [1] MANIFOLD-END  
2. 1S-5549 [6] SLEEVE  
3. 1S-5550 [1] SLEEVE  
4. 3S-2093 [4] STRAP-CABLE  
5. 7G-9475 [2] SLEEVE  
6. 122-8862 Y [1] SENSOR GP-SPEED (TRANSMISSION)  
7. 249-7068 [2] ADAPTER-DRAIN  
8. 249-7070 Y [1] VALVE GP-RELIEF (TRANSMISSION LUBRICATION)  
9. 258-8987 Y [7] VALVE GP-MODULATING (24-VOLT)(TRANSMISSION HYDRAULIC CONTROL)  
10. 377-2286 [7] PLATE  
11. 438-3433 [1] MANIFOLD  
12. 352-8993 Y [1] VALVE GP-RELIEF (TRANSMISSION HYDRAULIC CONTROL)  
13. 431-2086 [1] HARNESS AS-TRANSMISSION (INTERNAL)  
  8T-6342 E TUBE-HEAT SHRINK (3.2-MM DIA)(53-CM)  
  9X-2109 E TUBE-HEAT SHRINK (6.4-MM DIA)(10-CM)  
  9X-3402 [18] SOCKET-CONNECTOR (16-GA TO 18-GA)  
    -OR-
  126-1768 [18] SOCKET-CONNECTOR (14-GA TO 16-GA)  
  155-2270 [8] KIT-CONNECTING PLUG (2-PIN)  
  331-4226 [8] KIT-CONNECTING PLUG (2-PIN)  
    (EACH PLUG KIT INCLUDES PLUG AS, WEDGE & INTERFACE SEAL)
  238-8245 [1] PLUG AS-CONNECTOR (2-PIN)  
  264-7029 [1] SEAL-CONNECTOR  
  274-3780 [1] CAP-SEAL  
14. 315-4749 [1] SLEEVE  
15. 315-4750 [1] SLEEVE  
16. 355-8693 I [2] HOSE AS  
17. 355-8694 I [3] HOSE AS  
18. 355-8695 I [2] HOSE AS  
19. 355-8770 I [2] HOSE AS  
20. 061-9458 [6] SEAL-O-RING  
21. 132-5789 [4] CLIP (LADDER)  
22. 124-0174 [1] CLIP (LOOP)  
23. 0T-0573 [3] BOLT (3/8-16X2.75-IN)  
24. 268-6372 [1] BRACKET AS  
  8T-3490 M [1] NUT-WELD (M10X1.5-THD)  
25. 3P-0647 [2] SEAL-O-RING  
26. 5P-3456 [12] SEAL-O-RING  
27. 5P-8118 [8] SEAL-O-RING  
28. 6V-5223 M [2] BOLT (M8X1.25X100-MM)  
29. 6V-6317 M [1] BOLT (M10X1.5X20-MM)  
30. 6V-8213 M [16] BOLT-SOCKET HEAD (M8X1.25X70-MM)  
31. 8C-4984 M [2] BOLT (M8X1.25X150-MM)  
32. 198-4765 [4] WASHER-HARD (8.8X20X8-MM THK)  
33. 8T-4121 [1] WASHER-HARD (11X21X2.5-MM THK)  
34. 9M-1974 [16] WASHER-HARD (8.8X16X2-MM THK)  
35. 7W-6534 [1] PLUG-PIPE  
36. 183-3407 [2] PLUG AS  
    (EACH INCLUDES)
  9S-8004 [1] PLUG (9/16-18-THD)  
  214-7568 [1] SEAL-O-RING  
37. 1A-2610 [2] DOWEL  
  E   ORDER BY THE CENTIMETER
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Caterpillar Parts SIS Catalog 623H :

Truck sale:

420,000 USD 
Caterpillar 623H, Construction
- Scrapers
CATERPILLAR FINANCIAL SERVICES CORPORATION
415,000 
Caterpillar 623H, Construction
- Scrapers
CATERPILLAR FINANCIAL SERVICES CORPORATION
 
CATERPILLAR 623H 2012
- WHEEL TRACTOR SCRAPERS
HOLT CAT
 
CATERPILLAR 623H 2013
- WHEEL TRACTOR SCRAPERS
HOLT CAT
 
 
CATERPILLAR 623H 2013
- WHEEL TRACTOR SCRAPERS
QUINN COMPANY
California United States
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.